



PG MEASUREMENT REPORT

MEASUREMENT OF FLIGHT TEST SAMPLE

Report number : **PG_1286.2018**
 Manufacturer : **Dudek**

Sample name: **Nemo 4 28**
 S/N: **P-10023**

TOTAL LINE LENGTH [mm]

		A	B	C	D	E	Stabilo	Brakes
Center	1	6657	6581	6690	6772		5988	7595
	2	6604	6525	6636	6718		5942	7224
	3	6597	6519	6626	6710		5854	7071
	4	6642	6568	6674	6751		5859	6971
	5	6624	6542	6640	6722		5904	7055
	6	6584	6498	6593	6666		5979	6888
	7	6571	6491	6567	6634			6782
	8	6605	6522	6592	6647			6693
	9	6395	6410	6458	6503			6694
	10	6324	6340	6387	6426			
Wing tip	11	6200	6235	6279	6297			
	12	6175	6214	6266	6272			
	13							
	14							
	15							
	16							
	17							
	18							
	19							
	20							
	21							
	22							

MEASUREMENT TOTAL RISER LENGTH [mm]

Risers	trim	accel
A	520	383
A'	620	484
B	521	419
C	520	519
D		
accel	125	mm